



Improving the Built Environment

Building, Construction and Engineering, Graham Road (PO Box 56), Highett, Victoria 3190 AUSTRALIA
Telephone: 61 3 9252 6000 Facsimile: 61 3 9252 6244 Web: <http://www.dbce.csiro.au>

CONSOLIDATED TILING SERVICES

16 April, 1998
Our Ref. EN13/442

TEST REPORT No. 1050

Requested by: Superior Jetty Constructions
on (date): 16 April 1998
Manufacturer: Superior Jetty Constructions
Product Desc: Boat ramp pontoon decking

Sampling details:
Where: Delivered
Date: 20/1/98
By Whom: Courier
How (methods): N/A

The results reported relate only to the sample(s) tested.

No responsibility is taken for the accuracy of the sampling unless it is done under our own supervision.

The reproduction of this test report is only authorised in the form of a complete photographic facsimile. Our written approval is necessary for any partial reproduction.

This test report consists of 3 pages

SUMMARY OF TESTS PERFORMED:

DIN 51097: 1992 Testing of floor coverings. Determination of anti slip properties
Wet-loaded barefoot areas.
Walking method - ramp test

Class: C



Improving the Built Environment

Building, Construction and Engineering, Graham Road (PO Box 56), Highett, Victoria 3190 AUSTRALIA

Telephone: 61 3 9252 6000 Facsimile: 61 3 9252 6244 Web: <http://www.dbce.csiro.au>

REPORT NO: 1050
ISSUE DATE: 16 April, 1998
MANUFACTURER: Superior Jetty Constructions
PRODUCT DESC: Boat ramp pontoon decking

Page 2 of 3

TESTING OF FLOOR COVERINGS. DETERMINATION OF ANTI SLIP PROPERTIES WET LOADED BAREFOOT AREAS WALKING METHOD - RAMP TEST

TEST CARRIED OUT IN ACCORDANCE WITH
DIN 51097: 1992

Test Date: 16 April 1998

RESULTS

Location: CTS Slip Resistance Laboratories

Walker 1:

	Calib. Board A	Calib. Board B	Calib. Board C	Test Board
	13.3	20.4	30.8	33.3
	14.3	21.2	29.8	34.3
	15.4	21.1	29.7	34.2
	15.5	21.6	29.2	34.7
Average	14.6	21.1	29.9	34.1

Walker 2:

	Calib. Board A	Calib. Board B	Calib. Board C	Test Board
	13.8	19.1	30.7	34.9
	13.8	19.3	29.7	36.0
	13.2	20.3	28.8	36.4
	13.8	20.1	30.3	38.4
Average	13.6	19.7	29.9	36.4

Average Total Acceptance Angle: 35.2° DIN Quality GROUP: C



Improving the Built Environment

Building, Construction and Engineering, Graham Road (PO Box 56), Highett, Victoria 3190 AUSTRALIA

Telephone: 61 3 9252 6000 Facsimile: 61 3 9252 6244 Web: <http://www.dbce.csiro.au>

REPORT NO: 1050
ISSUE DATE: 16 April, 1998
MANUFACTURER: Superior Jetty Constructions
PRODUCT DESC: Boat ramp pontoon decking

Page 3 of 3

Date and Place 16 April 1998, Highett, Vic

Name(s), Title(s) and Signature(s):

RICHARD BOWMAN
PRINCIPAL CERAMIC
SCIENTIST

GEOFF QUICK
STONE SCIENTIST